












purpose pack material (the standard type as well as the low fibrillating type ) was 
cut into strips of 10 mm x 40 mm and subsequently seeded into the scoured wool 
on its transit from underneath the hopper weigh pan to the feed rollers on the 
breastworks of the card. The concentration of the contaminants was 1 % on mass 
of scoured wool. 

Processing and Testing.of the Contaminated Wool 

The four processing batches from the two experiments described above 
were converted into. top by means of the usual SA WTRI routine whic� involves 
pilot scale scouring, double swift continental worsted carding and combing on a 
Schlumberger PB26L rectilinear comb. . 

Samples of the card sliver and the top sliver were obtained during and 
after the processing of each batch and tested for the incidence of plastic 
contaminants by visual assessment using a Toennissen top tester. Some of the 
tops were also dyed to an 8% depth of shade with a chrome dye (®Eriochrome 
Black 1) to facilitate this assessment. 

In the case of the second experiment, the various waste products 
generated by carding and combing were also collected after processing and 
analysed for their concentration of HOPE remnants. Three sites were used for 
collection of the wastes, namely at the burr removal zone ori the card, 
underneath the card and from the noil box on the comb. The collected wastes 
were thoroughly mixed on an individual basis and then sub-sampled by 
means of a "mini-coring" technique. The subsequent analysis of the HOPE 
concentration in the core samples of these wastes was based on selective 
dissolution . of the two main components in the waste, namely wool and 
polyethylene. Firstly, the wool component was dissolved by treatment with a 
sodium hypochlorite / sodium hydro.xide mixture. The residue containing_ 
vegetable matter arid HOPE remnants was then rinsed and then treated with 
boiling xylene to dissolve the polyethylene component� The composition of the 
wastes was then calculated according to the mass loss data obtained after 
weighing the starting material and the various residues obtained. 

RESULTS AND DISCUSSION 

Pack Material Test Results 

The estimated linear densities of the individual tapes drawn from the 
pack specimens were 201 tex (CV= 16%) for the conventional type and 191 tex 
(CV= 11%) for the new type'. To obtain the requited sett and mass per unit area 
specified for woolpacks9, limits of 182± 10%have been claimed to be acceptable 
for production purposes11 •. 
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